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Wenzhou Kangdun Medical Technology Co., Ltd Contact Mr. Chen
s por WL AR WM T e P T 9T = B R 871595 (VL ZR ik S
FIERALABIE | g g os )
bp No. 87-159, Xincheng Gaoke Road, Longgang H1E: Tel. —

City, Wenzhou Zhejiang, China(No. 9 Workshop
In Zhejiang Dongda Industrial Co., Ltd.)

TN R =T B A PR A A
e g Wenzhou Kangdun Medical Technology Co., Ltd
CEPIRAL/SBAE | e St R R R BT 1595 CHTT AR A S AT A A0 D)

)
g
< | Manufacturer . . .. .
ﬁ;.? No. 87-159, Xincheng Gaoke Road, Longgang City, Wenzhou Zhejiang, China(No. 9
P Workshop In Zhejiang Dongda Industrial Co., Ltd.)
el
= B 4 KNOSi [ B i CIEBE D Rt
it = Sample Name KN95 Protective Mask with Trademark
i Valve (Non Medical)
B C BE S AL 604
E Sample Count 60Piece (s)
Sl OHREE o T
s . 5 IR« KD-03 At
— |Information of Size Colour
Submitted i
Sample R e 42
Quality Grade safety — —7TTTTTo
Category
S CE T S
Style No. or
Order No.
(EAEiTpo)
Test Part 1# B0 E White Mask
Description
FE i 328 H 4
S ST o W, W gL H
Frde §§%Eti%ﬁ Date of 2020-06-15 s H 2020-08-28
Test Type Commission Test .. Date of
Submission
PAT bRtk

Test Standards GB 2626-2019

R 1L 45 SR £ LM I Rl L
LI TG Test results and compliance refer to next page(s). (o
Conclusion
K56 By 7% T Stamp of Inspection Unit

bR RN |
Non-standard Check Methods Iﬂ»lﬁ ﬁé

WRAERIAREE | Sample Attached
Uncertainty of Result

HiE DLEE2 T .
Face side up
Remarks See page 2
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%7 Remarks

A b SR PE RN AW LR I JERCE, AT R H $#2G6B 26262019415 .
AR FE T RIRAECTTT-WT20016279, 224 T “FEMBR” « HAMEZ R HBIE, BSRRERECTTIT-WT20016279, FRIR & 1E
% -
As per client’s request, the Filtration Efficiency is required to test only initial filtration efficiency.
The tested items are judged according to the standard GB 2626-2019.
The report is based on the original report CTTT-WT20016279 and has modified the “Sample Name” . As of the
date of issue, replace the original report CTTT-WT20016279, the original report will be invalid.
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Test Items Description Unit .
Requirement

MSE AN — YA Na)

Sl R TR E/ &iF

Rizig%é Conclu Test Method/
sions Remarks

1#

VAL
Expiratory Pa <150
Resistance

BT

Respiratory

R TOAL A
Samples Without
Pretreatment
1: 100
2: 110
THAL BRAE
Samples With
Pretreatment
1: 96

2: 88 &

Resistance

WS BH T3
Inspiratory Pa <250
Resistance

AL FEFE Pass | D 262672019
Samples Without
Pretreatment
1: 152
2: 156
THAL BRAE
Samples With
Pretreatment
1: 136
2: 129
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Description

LiE 1A

Unit

FrRUEAE
Standard
Requirement

T
Conclu
sions

SEE
Results

Tk bR/ S E
Test Method/
Remarks

AR (KN95)
Filtration
Efficiency

SR

NaCl Particle

%

WG IR R
Initial Filtration
Efficiency:

A TIAL BEAE
Samples Without
Pretreatment
1: 97.96
2: 98.09
3: 97. 88
4: 97.78
5: 97.96
6: 97.80
7: 98.03
8: 97.48
9: 97.59
10: 97.83
11: 97.67
12: 97.89
13: 97.76
14: 97.91
15: 98.02
AL HLFE
Samples With
Pretreatment
1: 96.02
96. 40
95. 86
96. 29

FEr
Pass

Q1 = W D

96. 62

GB 2626-2019
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ARG
Standard
Requirement

LiE 1A

Unit

SEE
Results
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Conclu
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Test Method/
Remarks

i

Head Harness

W 45 ) 5 5
ki Ak
FoAth g7 5B
1E7K5Z 10N,
FreL10s s
VAL VA
I Mot B 2
Each head
harness,
buckle and
other
adjustment
components
of the
respirator
should not
have
slippage or
breaking
for 10s
under 10N
loading.

TONFAFTHRFEE10FD, Skar A
TR W
The head harness have no
slippage or breaking
for 10s under 10N
loading

FEr
Pass

GB 2626-2019
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